2025

WATER
QUALITY REPORT




Patrick Space Force Base 2023 Water
Quality Report

2023 Annual Drinking Water Quality Report for Patrick
Space Force Base (SFB) PWS ID #: 3054128

According to state and federal law, each water system is required to publish
an annual Consumer Confidence Report (CCR). The CCR is intended to inform
you about the quality of your drinking water. All drinking water sampling
requirements, results and any contaminants exceeding regulatory limits
defined by the Safe Drinking Water Act (SDWA) are published in this report.

This report is also available online at www.patrick.af.mil

TABLE OF CONTENTS

SECTION 1: WATER SOURCES, SOURCE WATER PLAN, AND TREATMENT 3

SECTION 2: BASIC STATEMENT OF COMPLIANCE 5
SECTION 3: CONTACT INFORMATION 5
SECTION 4: PERIOD COVERED BY REPORT 5
SECTION 5: TERMS AND ABBREVIATIONS 5
SECTION 6: WATER QUALITY TEST RESULTS 7
SECTION 7: VIOLATIONS 13

SECTION 8: PROTECTING WATER QUALITY AND WATER CONSERVATION 14

SECTION 9: REQUIRED INFORMATION FROM THE EPA 16
SECTION 10: PFAS/PFOA 18
SECTION 11: CLOSING 19

. 2023 Patrick SFB Water Quality Report


http://www.patrick.af.mil/

Section 1

WATER SOURCES, SOURCE WATER PLAN,
AND TREATMENT

We at Patrick SFB are pleased to present to you the 2023 Water Quality Report. This report is
designed to inform you about the quality of water and services we deliver to you every day. Our
constant goal is to provide you with a safe and dependable supply of drinking water. We want
you to understand the efforts we make to continually improve the water treatment process and
protect our water resources. We are committed to ensuring the quality of your water.

Where Does My Water Come From?

Patrick SFB purchases drinking water from
the neighboring City of Cocoa. Therefore we
are classified as a “Consecutive Community
Water System.” Cocoa has supplied central
Brevard County with high quality drinking
water since 1957. Cocoa’s drinking water
system processed approximately 7.05 billion
gallons of water in 2023, with a peak flow of
24.60 million gallons per day (MGD) during
the month of March. The average daily flow
was 19.31 MGD during 2023. Cocoa’s water
sources are groundwater wells, Aquifer
Storage and Recovery (ASR) wells, and surface
water from the Taylor Creek Reservoir.

Cocoa’s primary water source is groundwater
pumped from the Intermediate and Floridan
Aquifers. Groundwater treatment begins
when raw water from wellfields is pumped to
Cocoa’s water treatment facility, the Claude
H. Dyal Water Treatment Plant (WTP). When
ground water enters the plant chlorine, lime,
soda ash, and coagulant are added to remove
hardness and suspended solids. Fluoride is
then added to the water in accordance with
the Environmental Protection Agency/Center
for Disease Control guidelines. Carbon dioxide
is added to reduce the pH and to stabilize
the water. Chloramination is used to disinfect
the water after it passes through filters

containing sand and anthracite coal and
enters the clearwell. Turbidity (cloudiness) is
constantly measured at each filter. In 2023,
the Dyal WTP treated 6.90 billion gallons of
groundwater.

Cocoa has 10 ASR wells at the Dyal WTP

for the storage of finished, treated water.
This is a system of wells that stores finished
water safely underground. During periods of
high demand this high quality water can be
pumped to the head of the plant or to the
ground storage tanks. In 2023, the Dyal WTP
injected 208.12 million gallons into the ASR
and recovered 191.31 million gallons.

Water from the Taylor Creek Reservoir is

a supplemental source for Cocoa’s water
supply. Surface water requires a different
type of treatment. After surface water enters
the plant, ferric sulfate, hydrated lime, and

a polymer are added. Ozone is injected into
clarified water for disinfection, taste and odor
removal. After adding ozone, the water is
treated with hydrated lime, carbon dioxide,
chlorine and ammonia before passing
through sand and anthracite coal filters.
Turbidity is constantly measured at each filter.

Patrick SFB Water Quality Report .



In 2023, the Dyal WTP treated approximately
485.45 million gallons of surface water.

Once the water reaches Patrick SFB, the
45th Civil Engineer Squadron provides
appropriate chlorine residual by using an
automatic injection system. The water is
then distributed throughout Patrick SFB

through a system of pipes to assure a safe
supply of water is available at sufficient
pressure to serve the needs of base
personnel, family housing residents, and
the Child Development Center. Monthly
microbiological and chlorine monitoring is
conducted to ensure a safe supply of water.

Source Water Assessment for the City of Cocoa

The Florida Department of Environmental Protection (FDEP) began conducting a statewide as-
sessment of drinking water systems in 2004. The Source Water Assessment Program provides local
leaders, water suppliers, and citizens with the information necessary to protect public drinking

water sources from contamination

In 2023, the Florida Department of Environ-
mental Protection performed a Source Water
Assessment on the City of Cocoa’s public wa-
ter system. The assessment was conducted
to provide information about any potential
sources of contamination in the vicinity of
their wells. FDEP identified 28 unique sourc-
es of potential contamination with a range
of low to moderate risk. The assessment re-
sults are available on the FDEP Source Water
Assessment and Protection Program website
at https://fldep.dep.state.fl.us/swapp/ or they
can be obtained by contacting the Conserva-
tion/Public Relations Officer at (321) 433-
8705, or emailing ddowns@cocoafl.org.

In 2021, the Florida Department of Envi-
ronmental Protection performed a Source
Water Assessment on the City of Cocoa’s
public water system. The assessment was
conducted to provide information about
any potential sources of contamination in
the vicinity of their surface water intakes.
The surface water system is considered to
be at high risk because of the many poten-
tial sources of contamination present in the
assessment area. The assessment results are
available on the FDEP Source Water As-

sessment and Protection Program website
at https://prodapps.dep.state.fl.us/swapp/
or they can be obtained by contact-

ing the Conservation/Public Relations
Officer at (321) 433-8705, or emailing
ddowns@cocoafl.org. No assessment is cur-
rently published for 2023.

The City of Cocoa’s National Environmen-

tal Laboratory Accreditation Conference
(NELAC) certified laboratory analyzes water
quality throughout the treatment process
and distribution system to ensure safe drink-
ing water is delivered to its customers. The
City of Cocoa remains vigilant in meeting the
challenges of source water protection, water
conservation and community education
while continuing to serve the needs of all of
their water users.

Interested customers are welcome to attend
Cocoa’s regularly scheduled Council meet-
ings held on the second and fourth Tuesday
of every month. Please contact the City Clerk
at (321) 433-8488 to confirm day, time, and
location of the meeting.

The Utilities Advisory Board meets as direct-
ed by the City Manager. The Utilities Advisory

‘ 2023 Patrick SFB Water Quality Report


https://fldep.dep.state.fl.us/swapp/
mailto:ddowns%40cocoafl.org?subject=
https://prodapps.dep.state.fl.us/swapp/
mailto:ddowns%40cocoafl.org?subject=

Board advises the City Council on matters City Clerk at (321) 433-8488 to confirm day,
relating to utility subjects. Please contact the time, and location of the meeting.

SECTION 2
BASIC STATEMENT OF COMPLIANCE

We are pleased to report that our drinking water meets all federal and state requirements.

SECTION 3
CONTACT INFORMATION

For specific information about Patrick SFB’s drinking water system, you can call the Bioenvironmen-
tal Engineering Flight at (321) 494-5435 or Civil Engineer Customer Service at (321) 494-7773/7883.
Water quality questions, concerns, and comments can also be addressed at town meetings. For